

[Click Here](#)



List of medicines and their uses in pakistan

The Drug Regulatory Authority of Pakistan (DRAP) has updated its database of pharmaceutical and biological drugs, making the information publicly accessible on its website. The database includes details such as product name, dosage form, composition, registration number, and market authorization holder. However, it is essential to note that this version is for reference purposes only and may not be considered authoritative. Registration holders are required to review and update their finished products specifications by a specified deadline. This is part of DRAP's efforts to ensure the availability of high-quality medicines in Pakistan. The availability of essential medicines is crucial for a healthcare system, as it ensures that patients have access to necessary medications at an affordable price. The National Essential Medicine List (NEML) provides guidance on selecting and procuring essential medicines, which can help reduce healthcare costs while ensuring better patient care. Provincial Governments are encouraged to adopt the NEML as part of their policies and guidelines for medicine and pharmaceutical sectors. By doing so, they can promote rational use of scarce public resources and improve access to essential medicines. National Essential Medicine List-2023 English (47.8 MB – PDF) The current pharmaceutical landscape in Pakistan offers a wide range of medications for various health conditions. The Drug Regulatory Authority of Pakistan (DRAP) plays a vital role in overseeing the sector and ensuring compliance with international standards. • Generic medications can be a more affordable option. • Regulations and healthcare programs aim to improve access to essential medicines for vulnerable populations. • Generic drugs are generally as effective as brand-name drugs, with rigorous testing ensuring bioequivalence. **Medications listed alphabetically** The following list includes various medications, grouped by category and dosage form: • **Acetaminophen (Pain relief)**: Acetamol suspension 120mg; Acetin capsule 10mg/25mg • **Antibiotics**:

Acifre capsule 20mg/40mg; Aclasta injection 5mg; Aciloc capsule 20mg/40mg • **Anti-inflammatory medications**:

Actrapid HM 100iu; Actum injection 1000mg/1000mg; Acuron injection 10mg/iv • **Antihistamines**:

Aerius tablet 10mg; Aerokast Powder Sachet 4mg; Ag-drox capsule/tablet/suspension • **Blood pressure medications**:

Adalat CC Tab tablet 60mg; Adalat LA tablet 30mg/60mg • **Corticosteroids**:

Advacort cream 0.1% 10g; Advantan Cream/Ointment 10g/5g • **Gastrointestinal medications**:

Aciloc capsule 20mg/40mg; Actifed P Syrup/Tablet; Adenosine tablet 600mcg • **Hormones and supplements**:

AD Folic tablet 300mcg/600mcg; ADA Cef suspension 125mg/5ml • **Muscle relaxants**:

Aclonac tablet 50mg; Aclufen tablet 100mg • **Pain relief medications**:

Actim Tablet 10mg/2.5mg/5mg; Advil tablet 500mg; Acetofen Tablet 35mg/450mg • **Skin and dermatology**:

Acne Pearl Tropical cream 0.10%; Acnemycin cream 40gm • **Vitamins and minerals**:

Act-HB injection 10mcg/5ml; Aerius tablet 10mg (10's Pack) **Note:** This list is not exhaustive, but rather a paraphrased version of the original text. The actual list may include more medications and variations in dosage forms. **Medication List** This list contains various medications in different forms, such as tablets, powders, injections, and suspensions. Some examples include: • Airtal Tablet (100mg) - used to treat certain medical conditions • Aknal Injection (10mg) - used for specific therapeutic purposes • Alar Tablet (20-80mg) - used to address various health issues • Albendazole Tablet (200mg) - used to treat parasitic infections **Medications Starting with 'A'** The list continues with medications starting with the letter "A", including: • Aksocam Capsule (20mg) • Aksozine Tablet (10mg) • AlbofloX Tablet (250mg) • Alumax Tablet (20-40mg) • Always Sanitary Pads and Napkins • Aleve Tablet (50mg) **Medications Starting with 'M' to 'Z'** The list also includes medications starting with the letters "M" to "Z", such as: • Marmar injection • Marmara injection • Melgacol tablet • Merbantal tablet • Nadol injection • Nandrolon decanoate injection **Various Medications** The list also contains various other medications, including: • Albuterol inhalation solution (0.83%) • Amitriptyline hydrochloride tablets (25mg) • Amoxicillin dispersible tablets (250mg) • Ampiclov suspension (50mg/5ml) Note: This paraphrased version does not include the original details of each medication, such as their active ingredients, uses, and dosages. The list contains various medications, their dosages, and forms. Some examples include: • Aminoleban Liquid injection (500mg) • Amis tablets (100mg, 400mg) • Amizone injection (1gm, 250mg, 500mg) • Amlocard tablet (5mg, 10mg) • Amoxi-Clav tablet and injection (various dosages) • Ampiclox capsule (250mg, 500mg) • Anac tablet (50mg) • Androcur tablet (50mg) • AndreX Capsule (40mg) • Angesic tablet (35mg/450mg) • Angipro tablet (75mg) This list goes on to include: • Antiflam tablets in various dosages • Antine tablets (10mg, 20mg) • Anvil Off tablet (40mg) • Apro tablet (500mg) • AproveI tablet (150mg, 300mg) • Apranax Tablet (550mg) The medications are listed under various categories, including: • Injection and oral supplements • Tablets and capsules in various dosages and strengths • Syrups and suspensions Please note that this is just a paraphrased version of the original text, and it's not a comprehensive list or medical advice. If you're looking for specific information about a particular medication, I recommend consulting with a healthcare professional or searching reputable medical sources. The following medications are listed, along with their respective dosages and forms (tablets, capsules, syrups, etc.): • Apsin: 40mg tablet • Aptil: 25mg tablet • Aqua D drops: 400IU • Aquasin injection: 20mg • Aquavit sachet • Araam tablets: 100mg and 50mg • Arbev tablet: 100mg • Arcalion tablet: 200mg • Arceva suspensions and tablets (various dosages) • Arcox tablet: 60mg • Arcozid tablet: 2mg • Ardi and Ardi-K tablets: 75mg each • Aredia injection: 15mg • Arex tablet: 10mg • Aria syrup and tablets (various dosages) • Aricef injections (1gm and 500mg) • Aridol tablet: 500mg/65mg • Ariflam capsules (100mg and 50mg) • Arimidex tablet: 1mg • Arinac Forte Tablet: 400mg/60mg • Arinac Syrup: 120ml • Arian tablet: 20mg • Aripip tablets (10mg and 15mg) • Ariva tablet: 20mg • Arix syrup and tablets (various dosages) • Arixtra Pre-filled Syringe injection: 2.5mg/5ml • Arket tablets: 250mg and 500mg • Armer tablet: 20mg/120mg • Armex tablets (15mg and 7.5mg) • Arnil tablets (50mg and 75mg) • Aromek Tablet: 2.5mg • Aropen capsule: 300mg • Arozine tablet: 10mg • Arteccin Plus tablet: 80mg/480mg • Artedoxin tablet: 100mg/500mg/25mg • Artelac Advanced liquid and nighttime gel (various dosages) • Artelum Forte tablet: 40mg/240mg • Artem DS Plus tablets (40mg/240mg and 80mg/480mg) • Artem injection: 80mg • Artem Plus dry suspension and tablets (various dosages) • Artemax DS tablet: 40mg/240mg • Artesul tablet: 50mg/500mg/25mg • Artex tablets (15mg and 7.5mg) • Arth capsules: 500mg • Artheget-DS+2 tablet: 40mg/240mg • Arther Forte tablet: 80mg/480mg • Arther suspension: 15mg/90mg • Arthicare tablet: 500mg/400mg • Artho tablets (75mg and 50mg) • Arthonil tablet: 50mg • Arthroflex Max powder: 500mg/400mg • Arthron tablet: 50mg • Arthrotec tablet: 50mg • Arthrox tablet: 500mg • Arti DS tablet: 40mg/240mg • Arti Forte tablet: 80mg/480mg • Arti tablet: 20mg/120mg • Artic tablets (500mg and various dosages) • Articure injection: 75mg/2ml/20mg/2ml • Artifen tablet: 75mg/3ml • Artiflex capsule: 200mg • Artijesic suspension: 100mg • Artinet injection: 40mg • Artimov-K tablets (100mg and 50mg) • Artinex injection: 80mg • Artimil tablet: 1mg Note that this is a long list of medications, and some may have multiple dosages or forms. Medications and Dosages: • Ashiven: 10mg tablet • Asthotifen: 5mg syrup, 0.2mg tablet, 1mg tablet • Asunra: 400mg tablet (dispersible) • Atarax: 10mg tablet, 25mg tablet • Atasart: 16mg tablet, 8mg tablet • Atcam: 8mg tablet • Atem nebulizer solution: 0.00025 • Ateno-Heart: 100mg tablet, 50mg tablet • Atenolol: 100mg tablet, 50mg tablet • Atenorm: 50mg tablet • Ativan: 1mg tablet, 2mg tablet • Atiza Syrup: 2.5mg/5ml • Atizor suspension: 200mg/5ml • ATL: 50mg tablet • Atmos: 5mg tablet, 10mg tablet, 20mg tablet • ATN: 50mg tablet • Atomim: 25mg tablet • Atoxan: 30mg tablet • Atractin: 20mg capsule This list includes a wide range of medications for various conditions, including heart problems, allergies, and anxiety. The dosages and brands vary widely, and some medications have multiple formulations or strengths available. Note that this text is not a comprehensive list of all medications and their dosages, but rather a sample list of 150+ medications and their corresponding information. The text lists various medication names, including dry suspensions and tablets, in different milligram strengths. Medications such as Azomax, Azomexin, Azopik, Azotag, Azotine, Azour, and others are mentioned with varying doses of 250mg or 500mg. Additionally, other medications like Azure suspension and Azza are included with a dosage strength of 200mg and 250mg, respectively.

Common medicine names and their uses in pakistan. Medicine names and uses in pakistan. Most commonly used medicines in pakistan. List of medicines and their uses pdf in pakistan in urdu. List of medicines and their uses pdf in pakistan. List of medicines in pakistan. Medicines in pakistan. List of medicines and their uses.